CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD

FOR THE P

SAN DIEGO REGION

ORDER NO. R9-2003-0007

MASTER RECLAMATION PERMIT
WITH WASTE DISCHARGE REQUIREMENTS
RODUCTION AND PURVEYANGE OF RECYCLED WATER

FOR
OLIVENHAIN MUNICIPAL WATER DISTRICT

4-S RANCH WASTEWATER TREATMENT PLANT

Table of Contents

SAN DIEGO COUNTY

Findings 2
A. Prohibitions 7
B. Discharge Specifications | 8
C. Recycled Water Purveyance Requirements 9
D. Facility Design and Operation Specifications 12
E. Biosolids Specifications 15
F. Standard Provisions 16
G. Notifications 24

Attachment 1 (Rules and Regulations for Recycled Water use) 26

Attachment 2 . 31

Monitoring and Reporting Program No. R9-2003-0007 32
A. Monitoring Provisions 32
B. Effluent Monitoring 34
C. Filtration Process Monitoring 36
D. Sewage Solids and Biosolids 36
E. Storage Ponds 36
F. Recycled Water Users Summary Report 36
G. Report Schedule 37



Order No. R9-2003-0007 Master Reclamation Permit Requirements

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

ORDER NO. R9-2003-0007

MASTER RECLAMATION PERMIT
WITH WASTE DISCHARGE REQUIREMENTS
FOR THE PRODUCTION AND PURVEYANCE OF RECYCLED WATER

FOR

OLIVENHAIN MUNICIPAL WATER DISTRICT
4-S RANCH WASTEWATER TREATMENT PLANT
SAN DIEGO COUNTY

The California Regional Water Quality Control Board, San Diego Region (hereinafter
Regional Board), finds that:

1. On June 10, 1985 this Regional Board adopted Order No. 85-40 Waste
Discharge Requirements for the County of San Diego 4-S Ranch Sanitation
District San Diego County. Order No. 85-40 established requirements for the
discharge of up to 0.60 million gallons per day (MGD) of secondary treated
wastewater from the County of San Diego 4-S Ranch Sanitation District
wastewater treatment facility to land. disposal facilities.

2. On October 5, 1987 this Regional Board adopted Addendum No. 1 to Order No.
85-40, An Addendum Reflecting Modification of the County of San Diego 4-S
Ranch Sanitation District Wastewater Treatment and Disposal Facilities, San
Diego County. Addendum No. 1 to Order No. 85-40 reduced the authorized
discharge flowrate for the 4-S Ranch Wastewater Treatment Plant (4SRWWTP)
from 0.6 MGD to 0.4 MGD.

3. On September 21, 1991 this Regional Board adopted Addendum No. 2 to Order
No. 85-40, which made changes to the Findings, Requirements, and Monitoring
and Reporting Program of Order No. 85-40.

4, On February 13, 1997 this Regional Board adopted Addendum No. 3 to Order
No. 85-40. Addendum No. 3 to Order No. 85-40 amended Discharge
Specification B.1 by establishing the following effluent limitations for boron: 12-
month average effluent concentration not to exceed 0.75 mg/L and the daily
maximum effluent concentration not to exceed 1.0 mg/L.

5. On April 20, 1998 this Regional Board adopted Technical Change Order No. 1 to
Monitoring and Reporting Program No. 85-40 for the 4-S Ranch Wastewater



Order No. RS-2003-0007

10.

Master Reclamation Permit Requirements

Treatment Plant. Technical Order No. 1 replaced the first * footnote of the
Monitoring Program Table in Section 4.B of the Monitoring and Reporting
Program to read as foliows:

For discharges of recycled water to pasture land (su bject to Title
22, Section 60309), samples for coliform bacteria shall be collected
and analyzed at least 1 day per week. For discharges of recycled
water subject to Title 22, Sections 60303, 60305(a), 60311, 60313,
60315, 60317, or 80319, samples for coliform bacteria shall be
collected daily. All samples shall be collected at a time when
wastewater characteristics are most demanding on the treatment
facilities and disinfection procedures. The chlorine residual of the
effluent shall be monitored by a continuously recording analyzer.

The 4-S Ranch development is located in portions of the Solana Beach
Hydrologic Area (HA 905.10) and the Hodges Hydrologic Area (HA
905.20) of the San Dieguito Hydrologic Unit (HU 905.00). The 4SRWWTP
is located approximately 2 miles west of the community of Rancho
Bernardo, San Diego County in the La Jolla Hydrologic Subarea (HSA
905.12) of HA 905.10 of HU 905.00.

The Olivenhain Municipal Water District (OMWD) owns the 4SRWWTP and the
land it occupies, and is responsible for operating and maintaining the treatment
and disposal facilities. The' OMWD also manages the distribution and off-site
use of the recycled water produced by the 4SRWWTP.

In July 2001, the OMWND submitied a Report of Waste Discharge (RWD) for the
4SRWWTP to expand the existing treatment plant capacity from 0.60 MGD to
2.0 MGD and to update the treatment process of influent wastewater from
secondary treatment to fertiary treatment.

The RWD contains a conceptual process schematic for the proposed expansion
of the 4SRWWTP, describing the facility as consisting of preliminary treatment,
oxidation ditch, anoxic basin, secondary clarifiers, aerobic digesters, flocculation
tertiary filters, ultraviolet (UV) disinfection, flow equalization, solids dewatering,
and odor control processes.

On December 20, 2002, the OMWD submitted a revised RWD for the
4SRWWTP expansion. The revised RWD indicates that a chiorine contact
chamber constructed of baffied baker tanks would temporarily be used for
disinfection to meet Title 22 requirements for the production, use, and
distribution of tertiary treated water while the UV commissioning/tracer study is

- being conducted. The temporary chlorine contact facility (TCCF) will be capable -

of treating up to 1.0 MGD. The State Department of Health Services (State
DHS) approved the use of the TCCF for disinfection on December 31, 2002,



Order No. R9-2003-0007 Master Reclamation Permit Requirements

11.

12.

13.

14,

15,

16.

17,

Once authorization for use of the UV disinfection System has been granted the
TCCF will be dismantied and removed from the 4SRWWTP.

In accordance with Section 2200, Title 23 of the California Code of Regulation,
the threat to water quality and complexity of the use of the treated wastewater
from the 4SRWWTP s determined to be Category 2B.

This Regional] Board, acting in accordance with Section 13244 of the California
Water Code, adopted the Water Quality Control Plan for the San Diego Basin
(9), (hereinafter Basin Plan) on September 8, 1994. The Basin Pian was

adopted by the Board and approved by the SWRCB. The Basin Plan contains
beneficial uses and water quality objectives.

All discharges from the 4SRWWTP are located within the Solana Beach
Hydrologic Area (MHA 905.10) of the San Dieguito Hydrologic Unit (HU 905.00).

The Basin Plan established municipal and domestic supply, agricultural supply,
and industrial process Supply as existing beneficial uses of ground water in HA
905.10.

The Basin Plan established contact water recreation, non-contact water
recreation, warm freshwater habitat, and wildlife habitat as existing beneficial
uses of surface water in the HA 905.10. Agricultural supply and industriaj
service supply have been identified as potential beneficial uses of surface water
in the HA 905.10.

The Basin Plan states that waters designated for use as domestic or municipal
supply shall not contain concentrations of chemica! constituents in excess of the
maximum contaminant levels (MCL) specified in the California Code of
Regulations, Title 22, Table 64431-A of Section 64431 (Primary MCL, Inorganic
Chemicals), Table 64431-B of Section 64431 (Primary MCL, Fiuoride), Table
64444-A of Section 64444 (Primary MCL, Organic Chemicals), and Table 64449-



Order No. R9-2003-0007 Master Reclamation Permit Requirements

BASIN PLAN GROUNDWATER WATER QUALITY OBJECTIVES (mgiL or as noted)

(Concentrations not to be excesded more than 10% of the time during any one year period)

‘HYDROLOGIC | TDs | 1 | s0,. s Fe | ma fom e o | Turs | coror | F
AREA : . d gl ifseNat [ NDg : R R Ll ips o . :
- : : o AT A o O] NTU fj ‘UNITS i
905.10 Solana | 1500° | 500 500" 60 45" 1 085" | 015" | 05 | 075 None 5 15 1.0
Beach®

18.

19.

20.

21.

22.

1 Detailed salt balance studies are recommended for this area to determine iimiting mineral concentration lavels for
discharge. On the basis on existing data, the tabulated objectives would probably be maintained in most areas. Upon

water quality to the aquifiers affected by the recharge.

2 In some cases, Adjusted Sodium Adsorption Ratio (ASAR) may be a bstter indicator of the potential sedium hazard in
irfigation water than percent sodium. The Regionai Board may authorize the use of the ASAR instead of percent sodium
to indicate the potential sodium hazard.

3 The water quality objectives do not apply westerly of the easterly boundary of Interstate Highway 5. The objectives for
the remainder of the Hydrologic Area (Subarea) are as shown,

As stated in the Basin Plan, for discharges of recycled water not up-gradient of
municipal water supply reservoirs, the effiluent limitations will be at levels that are
not less than constituent concentrations of water supply plus a typical
incremental increase resulting from domestic water use, but not more than the
Basin Plan ground water quality objectives.

A discharge in compliance with this Order will be consistent with the standards,
policies, and regulations established in the Basin Plan for the achievement of
water quality objectives.

Potable water for the 4SRWWTP ig supplied by the OMWD. The OMWD
imports its water from the San Diego County Water Authority (SDCWA), who in
turn is supplied with water from the Metropolitan Water District (MWD). The
water distributed by the MWD is a blend of water from the Colorado River and
State Water Project (SWP).

Pursuant to the Basin Plan, this Regional Board requires recycled water projects
lacking a fail-safe land outfall to an ocean outfall to have 84 days of storage
capacity unless the discharger documents that an exception to this requirement
is justified. The RWD indicates that the facilities of 4SRWWTP include a 410
acre-foot overflow pond, which has 84-day effluent capacity at a production rate
of 1.6 MGD. Additional seasonal storage capacity will need to be added if the
4SRWWTP produces effluent at its maximum rated flow of 2.0 MGD.

in establishing the requirements contained herein the Regional Board considered




Order No. R9-2003-0007 Master Reclamation Permit Requirements

23.

24,

25.

factors including, but not limited to, the following:

a. Beneficial uses to be protected and the water quality objectives
reasonably required for that purpose,

b. Other waste discharges,
C. The need to prevent nuisance,

Past, present, and probable future beneficial uses of the hydrologic
subunits under consideration,

e. Environmental characteristics of the hydrologic subunits under
consideration,

I Water quality conditions that could reascnably be achieved through the
coordinated control of all factors that affect water quality in the area,

g. Economic considerations,

h. The need for additional housing within the region, and

i. The need to develop and use recycled water.

The proposed project will make use of recycled water consistent with the goals of
California Water Code, Division 7, Chapter 7, Water Recycling Law.

Pursuant to California Water Code (CWC), Section 13523.1, this Regional
Board, after consulting with, and receiving the recommendations of, the State
DHS and any party who has requested in writing to be consuited and with the
consent of the proposed permitee, issues a master reclamation permit to the
recycled water supplier in lieu of issuing waste discharge requirements pursuant
to CWC, Section 13263 or water reclamation requirements pursuant to Cwc,
Section 13523.

As specified by CWC, Section 13523.2, this Order inciudes the following:

* Waste discharge requirements adopted pursuant to Article 4;

* Requirements that the permittee comply with the uniform statewide criteria
established by the State DHS pursuant to Section 13521 and other applicable
permit conditions for the use of recycled water;

* Requirements for the discharger to establish and enforce rules and